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36A7 810A 77— A GEARBOX CASING

36A7P 810A 000 01

14
R BRES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 8101 000 7—AR CASE 1
2 | 36A7 8102 000 7—AL CASE 1
3 | 05411108018 NAayEY PIN PARALLEL | 2
4 | 0840 1014 246 F AN —)b SEAL OIL 1
5 | K814 0108 040 FRILE BOLT 2 M8 X 40(87)
6 | K8140108 110 FRILE BOLT 2 | M8 X 110(8T)
7 | K814 0108 140 FRILE BOLT 1 | M8 X 140(87)
8 | K814 0108 150 FRILE BOLT 3
9 | F3010108 000 F7Fwv bk NUT 12 M8
10 | 7306 1009 000 A PLUG Z
11| 08330001 200 =TTy SEAL WASHER | 2 M12
12 | 36A7 8103 000 =¥ GUARD 1
13 | K8140108 105 FRILE BOLT 3 M8X105(8T)
14 | K8140108 115 FRILE BOLT 1 | M8 X 115(8T)
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36A7 820A HST

36A7P 820A 000 03

R HRES =k Bt BERASH 2]
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 8201 000 AR—HP— SPECER 1
2 | 0834 0045 080 =lFrv T SEAL CAP 1
3 | 36A7 8202 000 - COLLAR 2
4 | 0540 1008 018 NAOATEY PIN,PARALLEL | 1
5 | K7100110 025 FRILE BOLT 2 | M10 X 25(7T)
6 | K814 0110035 FRILE BOLT 2 | M10 X 35(8T)
8 | 36A7 8204 000 HST HST 1
9 | K8140110 050 FRILE BOLT 2 | M10 X 50(87)
10| K814 0110065 FRILE BOLT 2
11 | 03500140818 PW WASHER 4
12 | A1100108 035 AV bk BOLT 4 M8 X 35
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36A7 830A =27V 372 INPUT SHAFT

36A7P 830A 000 00

R BRES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 8301 000 Yy 7 k1 SHAFT 1
2 | 36A7 8302 000 tHhYRFY GEAR 1
3 | 36A7 8303 000 P—RFy GEAR 1
4 | 36A7 8304 000 AR BOSS 1
5 | 7301 2006 000 VLA SHIM 1
6 [ 36A7 8305 000 DN SHIM 1
7 | 0796 0182 025 DU7w¥a BUSH 1 BM1825FB
8 | 08340020 070 =Fr w7 SEAL CAP 1
9 | 07500062 040 VN BEARING 1
10 | 0750 0069 060 VI BEARING 1
11| 0840 1030 458 FAT—)v OIL SEAL 1
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36A7 840A XA 2 ¥ % SECOND SHAFT

36A7P 840A 000 00

“t—1
R BRES &% B~k BERASH E
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 8401 000 v T b2 SHAFT 1
2 | 07400002 500 cu>vy RING 1
3 | 36A7 8402 000 Fy22 GEAR 22 1
4 | 7308 2119 000 AR—Y— SPACER 1
5 | 36A7 8403 000 F¥31 GEAR 31 1
6 | 36A7 8404 000 F¥16 GEAR 16 1
7 | 7301 2209 000 LB Z 1
8 [ 0750 0062 040 VN BEARING 2
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36A7 850A X1 3 Y%7 THIRD SHAFT

36A7P 850A 000 00

R BRES &% B~k BERASH E
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 8501 000 v 7 bh3 SHAFT 1
2 | 07400002 500 cu>vy RING 2
3 | 7307 2115000 FvY 13 GEAR 13 1
4 | 7314 2409 000 HT— COLLAR 1
5 | 36A7 8502 000 F737 GEAR 37 1
6 [ 0750 0062 040 VN BEARING 2
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36A7 860A XA 4 3% FOURTH SHAFT

36A7P 860A 000 00

2
%\ °
N
@
RH MmES {E %k Bt IR -
B & 48 FR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 8601 000 FYASSY GEAR ASSY 1
2 | 7307 2305 101 ¥ 7R3 SHAFT 3 2
3 | 7307 2324 000 FYyY 14 GEAR 14 2
4 | 7307 2309 000 ATV SPRING 2
5 | 07500063 050 7V T BEARING 2 6305
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36A7 870A 77 7 A)U TRANSAXLE

36A7P 870A 000 00

R BRES &% B~k BERASH E
LR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 8701 000 v 7 b SHAFT 1
2 | 36A7 8702 000 INA T PIPE 1
3 | 36A7 8703 000 v 7 b SHAFT 1
4 | 36A7 8704 000 INATS PIPE 1
5 | 73012404000 | 74 AXYAE—AD SPACER 1
6 [ 36A7 8705 000 F¥43 GEAR 43 2
7 | 7307 2407 000 17— COLLAR 2
8 [ 0750 0062 060 VN BEARING 2
9 | 08300500 530 ovry O RING 2
10 | 0750 0060 070 VI BEARING 4
11| 0741 0006 200 cvry C RING 2
12 | 36402118 000 TA AL =)V SEAL 2
13 | K7100610 025 FHRILE BOLT 10 | M10 X 25(7T)
14 | 08300500 350 ov>s O RING 2
15 | 7307 2488 000 AV—=7 SLEEVE 2
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36A7 880A 7 % —72 X &7 SHIFTER SYSTEMS

36A7P 880A 000 00

/
4 N @@ T3
5
R HaRES &%k i<t SElER=R 55
TR PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 8801 000 SIR—Y¥ T b SHAFT 1
2 | 36A7 8802 000 DA VIEIN LEVER 1
3 | 72013016 000 v 7%—B FORK 1
4 | 0800 0000 800 R—) BALL 1
5 | 7305 3008 000 AT 5 SPRING 1
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7307 410B 7'L—3F BRAKE

7307P 4108 000 00

R HaEsS {E1 %1 A<t BRS &%
EE2E ] PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 73074101100 | FL—+3IF¥ 7y | BRAKEASSY | 1 NO.2~NO.14 Z &5,
2 | 73104005 000 NIDUHTIE HOUSHING | 1
3 | 73104007 000 HLTL—FIF PLATE 1
4 | 73074104001 | Ly ¥ ¥—FL—Fk PLATE 1
5 | 73074105000 | ZJL—FLNA—3F LEVER 1
6 | 7307 4106 001 FyRyAVT DISK 3
7 | 73104012 000 AF—TL—b PLATE 2
8 | 7307 4108 000 ATYVTIF SPRING 1
9 | 08000001 600 R—L BALL 3
10 | 08300100 180 W24 O-RING 1
11 | 07400002 200 cuvy RING 1
12 | A960 0008 025 AT 11T BOLT 4 M8 X 25
13 | A360 0100 802 SW S-WASHER | 4
14 | 0750 0063 020 VN BEARING 1
15| 7307 4121100 | 7L—Ft 41 7v> | BRAKEASSY | 1 INCLANO6 ~
16 | 73104006000 | NIIVHELRY HOUSHING | 1
17 | 73104008000 | HAL7L—be&Y PLATE 1
18 | 73074104001 | L v ¥ v—FL—} PLATE 1
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R BRES &% B~k BASH o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 7307 4125000 | 7L—FL/\—b &Y LEVER 1
20 [ 7307 4106 001 TARTAVS DISK 3
21| 73104012 000 AF—)V T L—Fk PLATE 2
22 | 7307 4128 000 VAN EAE D) SPRING 1
23 [ 0800 0001 600 A=V BALL 3
24 [ 08300100 180 ovys O-RING 1
25 [ 07400002 200 cuvy RING 1
26 [ A960 0008 025 AIVE 11T BOLT 4 M8 X 25
27 | A360 0100 802 SW S-WASHER 4
28 [ 07500063 020 VN E/ BEARING 1
29 | K814 0108 060 FRILE BOLT 8 M8 X 60
30 | 05411108016 ATV PIN 4
31 | 7309 1019 000 INEKAT PLATE 1
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7307 330A Y1 K~ < F SIDE CLUTCH

7307P 330A 00001

175&5/3 NI
4
1
\11
LH
\
1
R BRES &% B~k WEASH 5E
LR PART NAME.

No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 7307 3301 000 DI FTTR— SHIFTER 2

2 | 7307 3305 000 DAL 1 BUSH 2

3 | A2220108 012 YIaxy SCREW 2

4 | 7307 3307 000 7IwFTTZ—B CLUTCH 2

6 | 7307 3309 000 DA VSN ARM 2

7 | 08300100 120 ovxs O RING 2

8 | 7307 3315000 VIBE—=r—R CASE 1

10 | 05411108018 NAaAyEV PIN PARALLEL | 2

11| K814 0108 040 FARIVE BOLT 4 M8 X 40(87)

12 | 7307 3318 001 77w F 7 —LL ARM L 1

13| 7307 3319 001 27y F7—LR ARM R 1

14 | 07400001 600 cuvy RING 4

15| 73053226 001 LS=F TRV T BOLT 2

16 | A301 0110003 5 [r NUT 2 M10

17 | 7307 3324 000 A AN BRACKET 1

18 | 3617 3227 000 ATV T SPRING 2
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